.®

Ingersoll

INDEX PAINT

APPLICATION CHART

ATTACHMENT
AHRM44, AHRM48
AHRMG60

AHSBA438

TRACTOR MODEL
3118, 4116, 4118, 4120
3118, 4116, 4118, 4120
3118, 4116, 4118, 4120

ROTARY MOWERS
AHRM44, AHRM48, AHRM60

SNOWBLOWERS

AHSB48, DHSB48
Parts Catalog 8-3230

GENERAL INFO



MAIN
INDEX

INDEX

There is an index at the front and rear of this
catalog. The front index is an alphabetical index of
the major groups or assemblies.

The rear index is a numerical index of the part
numbers and pages on which these numbers are
shown.

ILLUSTRATION

Each illustration in this catalog shows a group of
parts or components. These parts and components
are aligned approximately as the parts and
components on your machine. Each part and
component in an illustration has a reference
number. These reference numbers are in a list on
the page opposite of the illustration. Next to the
reference number is the part number, description
and required quantity of the part shown in the
illustration.

UAR - “Use as required” indicates that the part
quantity is variable.

NSS - “Not sold separately” indicates that the part is
only available as component of an assembly or the
part must be purchased locally. If the part is an
assembly component, the description will be
indented under the assembly description in the parts
list.

O/L - “Obtain locally”

- “Footnotes” are added to a part number
when more information is needed for identification.
They only relate to the part numbers indicated.

All orders must include the following information:

GENERAL INFORMATION

PARTS ORDERS

1. Correct part number.

2. Complete description of part or component.
3. Total quantity of each part or component.

4. Product model number.

5. All necessary product identification numbers.
6. Method for sending the parts.

7. Complete and correct address.

CATALOG REVISIONS

As the product changes, new pages will be available
for your catalog. A notice will be issued.

IMPORTANT: Put all revisions into the catalog as
soon as possible.

RIGHT HAND AND LEFT HAND IDENTIFICATION

The words right hand (RH) and left hand (LH) as
used in this catalog indicate the direction while you
are in the operator’s seat in the normal operating
position.

INDENTED DESCRIPTIONS

An assembly can have many components. The
components of an assembly are indicated by an
indented description. The quantity for an indented
part is the total needed for that complete assembly.
See the example.

REF. PART NO. DESCRIPTION REQ’D

C 55159 CYLINDER ASSY - rear SteriNg .....ccccceeiiciiiieiiiee ettt 1

28 C 56208 SOCKET ASSY -rear CyliNder.........coocueiiiiiiiiiiee e 1

29 C 55956 PLUG - adjusting, SOCKEt @SSV .......cccuueeiiiiiiiiiiiiiie et 1
30 C 55957 SEAT- socket, Dall......cocoiiiiiiieeee e
31 C 56210 SPRING-SOCKEL ...ttt
32 C 56209 SEAT - SOCKET SPIING ..eeiiiiiiiie e
33 G 45175 CLAMP ASSY - SOCKEL @SSY ...coiuuiiiiiiiiiiie it
16- 836 BOLT-1/2"X2-1/4" N.F. NEX...eeiiiiieiie ettt
34 132- 104 PIN-COtEr, 3/167X3” ..ttt
35 C 55889 STUD - ball, socket & CYliNAEr ...........ovevevieiiiiiiieiee e
36 13- 410 BOLT-1/4"X5/8"N.C.,NEX ..ttt
37 92- 4 LOCK WASHER = 1/4"SAE ...ttt



MAIN

AHRM44, AHRM48

Deck, Covers and Lift LINKS ......cooooiiiieiiiiieeeeeeeeeeeee e 5
Mounting Bracket and Tow Frame ...........occcceiviiieiiiniieee e 7
Deck Belt and Idler PUlIEYS............ccooiiiiiiiiiiiieiecee e 7
Rear Axle and Leveling Linkage........cccccevevviiiiiniieeiee e, 9
Spindles and Blades..........cccuvviveieeiiiicee e 9
Hydraulic SYSEM ......cooiciieeee e 21
HYAraulic MOTOF.......ccoiiiiiieiec e 21
DECAIS ...eeeii ittt 27
AHRMG60
Deck, Belts and Deck COVEIS...........cueiiieeiiiiiiiiiieeee e 11
Pulleys, Blades and Spindles ..........cccccveeiiiiiiiiiieeeeeeiieeeen 13
Axle and Mounting Brackets............ccccceeiiiniiiiiiiei e 15
Hydraulic SYSeM......ooiiiiiiii e 23
HYdraulic MOTOF........oooiiiiiiiiie e 21
DECAIS ... ei e 27
AHSB48
Auger Housing, Chute Control and Lift Assembly ....................... 17
Auger and Drive Shaft ..o 19
Hydraulic SYSteM ......cooicieeee e 25
HYAraulic MOTOF........cooiiiiieiice e 21

(B L<Toz= | LT 27



INDEX

REF.

~NoohhWNE

WN P

PART NO.

28849
28850
28850
28484
28485
30870
31643

O000000

32776
32777
32778

OO0

PAINT AND OIL

PAINT
DESCRIPTION REQ'D
BLACK - semi - gloss, 12 0z spray (2 Per CartON) ..........cccvercurreeereeeesiisieinneeeseeessennennns 1
BLACK - semi - gloss, quart (2 Per CArtON) .......cocoociiiuiieeieeaee i eieeee e e e 1
BLACK - semi - gloss, heat resistant, 12 0z spray (2 per carton) ...........cccceveeeeeeennnnns 1
POWER RED - gloss, 12 0z Spray (2 Per CArtoN) ..........ccouuiiirieeeiaae e eniiiieeeeeaeeeeeinnes 1
POWER RED - gloss, quart (2 per CartOn) .........ccuuueeeeeeeeeiiniiiiieeeee e e siiieeeeeae e 1
SILVER - gloss, 12 0Z. SPray (2 Per CArtON) .......ccuue e iiiuuiieieeaa e eeiiiieiee e e e e saiveieeeeaaa s 1
POWER RED - gloss, 1 0z touch up, (1 doz. per carton) ..........cccceeeeeriiiivieeeeeeeeeiiins 1
OIL
OIL - SAE 30, SF, qUArt (12 PEI CASE) ....ccuuuueeeiiaaeeaiiiiieeetaa e e e e aiaieeee e e e e e s aneeeeeeeaaaaeaanns 1
OIL - SAE 5W20, SF, quart (12 Per CASE) ....ciccuuureeeiaeeaeiiiiiiieeaa e e e s siiieneeea e e e s asnbeeeeeaaens 1
OIL - SAE 20W40, SF, qUArt (12 PEI CASE) ..eeeriieeeeiiiiiiiiiiaaeaaaiitiiieeeaaeessaibaeneeeaaeaaanes 1



INDEX




INDEX

n

QOO ~NOOUMAWNRERLREM

PART NO.
C42164
C37342
C28105
195-533
187-1036
C18315
C25703
C31500
C31501
111-375
113-241
131-938
C42165
C37325
C32958
C30766
C30768
C31505
C10821
C42173
C37341
C31518
113-102
131-911
C40953

AHRM44 AND AHRM48 ROTARY MOWERS
DECK, COVERS AND LIFT LINKS

DESCRIPTION

COVER - deck belt (AHRMA44)..........ooviiiiiie e
COVER - deck belt (AHRMA48)..........ceviiiiiiie e
RING - FELAINING ...vveieiiiiiie et
WASHER = 1727 .ottt et e
SCREW - 1/4" X 1/2” Self-tapPing....cccceutiuiiiieeieae et
LINK - lift (use with tractor model 3118).........cccuuviiiieiiiiiiiiieee e
LINK - lift (use with tractor models 4116, 4118, 4120).......ccccceeeeeeeiecnrnnen.
ROLLER - @nti-SCalP ...ccooiiiiiiiiiie ettt e
SPACER - SIEEVE .....eiiiiiiiiie ettt
BOLT - 3/8" - 16 X 3" CAITIAGE «..ceiecvvveeeeeeee e e e eciteee e e e e e e e s s ee e e e e e e snnnneees
BOLT - 3/8"-16 X3 hex head ........ccccovviieiiiiiiiiiic e
NUT - 3/8”" - 16 flange 10CK ........ccovviiiiiiiiie e
DECK - mower (AHRMA4) ......oooiiiiiiiie et
DECK - mower (AHRMA8) .......oooiiiiiiiiiiiiee ettt
DEFLECTOR = CHULE ....vviiie ittt et et e e sraee e
ROD - PIVOL. ..ttt e e e s e e e e e e e
NUT = PUSK et e e e e
SPRING - ChULE ..ottt e e ebee e
PIN = CIBVIS ...ttt ettt e e s e e s sbaeeeeanes
COVER - Motor (AHRMA4) ........oiiiiiiiiie et
COVER - Motor (AHRMA8) .......oviiiiiee et e e e sinaee e e e e
SKID = TBA ettt e ettt e e e e e e e e e e e e
BOLT - 5/16” = 18 X 3/4” ..ottt
NUT = 5/16" = 18 ..eeiieeiiiiie ettt ettt e e et e e e s entae e e e enrae e e e ennns
B LAY T 1= PSSP



INDEX

INDEX @" @




[

INDEX

~No o~ wWNEM

POOWOOO~NOUITRA,WNEPRE

m

PART NO.
C37392
C14768
131-1352
C37323
113-208
C10821
C28105

C42446
C37062
C14482
C37331
C12251
111-366
195-525
131-1181
111-371
C14768
195-105
113-102

AHRM44 AND AHRM48 ROTARY MOWER

MOUNTING BRACKET AND TOW FRAME

DESCRIPTION

BRACKET - MOUNTING ...ttt e e e s satrree e e e e e e sanneees
SPACER - SIEEVE ...ttt
NUT - 3/8" - 16 flange .....evveeeeeee et
FRAME - TOW ...ttt
BOLT-3/8" - 16X 1-1/4" ..ottt ettt
PIN = CIEVIS L/27 X L7 oottt vaba e babebebebabsreenrnannn
RING - FLAINING ..eeeeiieiiiiiiiieee et a e

DECK BELT AND IDLER PULLEYS

BELT - mower deck (AHRMA44) ........ccciiiiiiei e
BELT - mower deck (AHRMA48) ........c.cvviiiiiee e
SPRING - tENSION....etiiiiiiiiie ettt e e e s sbaeeeeans
ARM = AIET e
PULLEY - backsSide idler ..........uuvuiiiiiiiiiiiiiiiiiiiiiiiiiiiiinnnasnan e
BOLT - 3/8"- 16 X 1-1/4" CAITIAgE .......eveeeeiiiieie ettt
WASHER = 3/87 ...ttt
N[O e T < [ Tox PSP
BOLT - 3/8" - 16 X 1" CAIMTIAGE «....vvvveeieireresiiiieeesiireeessssaeeesasreeessnnsaeeesnnens
SPACER - SIBBVE ...t
WASHAER = 1/2 .ottt
SCREW - 3/8" = 16 X L1-3/4" ..ottt



INDEX

ONY:

INDEX




INDEX

aooom\lcnm.bool\)l—\m

NNNNNNNRPRREPRRERRRRRR
OCURWNROOONODUNWNNRO

INDEX

n

OCoOoO~NOOOTA,WNEM

PART NO.
C31498
C31499
195-541
131-930
C31577
131-938
132-310
C31580
C42447
141-54
195-525
132-320
C37336
C42169
C20005
C10482
138-96
111-340
C15935
111-132
131-911
C37327
195-533
C31579
113-207
C16573
C28105
131-1352

PART NO.
C40723
C28971
C10810
C25542
C31452
192-21

113-209
C31566
C29431
C31571
C31572
113-206
219-20

C25544

AHRM44 AND AHRM48 ROTARY MOWER

REAR AXLE AND LEVELING LINKAGE

DESCRIPTION

WHEEL - QAUJE ..ottt
BOLT - SNOUIAE .....veeiiiiieiee et et
WASHER - .856" X 1.312" .. ..iiiiiiiiieeiiiiie ettt siiee et
NUT - 1/2" - 13 flange 10CK ......cceeeei i
ROD - [eVel @dJUST ...t e e
NUT - 3/8" - 16 flange l0CK ........cccvviiiiiiieiiee e
PIN - COEr 1/8” X 17 .. iiieiieee ettt e e e e e e e e e e s e
STRAP - connector (AHRMA48) ShOWN........ccoicviiiiiiiiiiiiiieec e
STRAP - connector (AHRMA4) ........ooiiiiiiiiii e
PIN - ClEVIS 3/87 X L7 ettt
WASHER = 3/87 ...ttt et nees
PIN — COtEI 3/327 X B/A” .ottt
AXLE - mower (AHRMAB) .....cocooiiiiiiiiieiee ettt
AXLE - mower (AHRMA4) .......cooiiiiieeie ettt e
[ A I Fo Tod (] o PR
SPRING - COMPIESSION.....ciiieiiiiiiieeeesiecttiire e e e e e s s st e e e e e e e e ssnrnnerreeeeeeeanns
PIN = 1Ol B/LB” X L7 oottt
BOLT - 3/8" - 16 X 3/4” CAITIAGE ...eeeeeiiiieeeiiiiee ettt
BRACKET - height @djust..........cooiiiiiiiiiie e
BOLT - 5/16" - 18 X 3/4” CAIMTIAGE ..eeeeivveeeeiiiiee ettt
NUT - 5/16" - 18 flaNge I0CK ......cuvviieiiiiie it
BELLCRANK - [€VEIING ..eviiiiiiieiiiiiie ettt
WASHER = /27 ..ottt a e s e e e nneas
BRACKET - ChanNEl .......cccoiiiiiiiiiiiiiee it
BOLT - 3/8" — 168 X 17 c.teie ettt ettt ettt e e
SPACER - SIEEVE.....eeiiiiiiiiee ettt
[ LT (=1 =1 ] o SRR
NUT - 3/8" - 16 flange head ..........ccvvveeveieieiecece e

SPINDLES AND BLADES

DESCRIPTION

HOUSING - SPINAIE .......eeiiiiiiiiie et
BEARING - SPINAIE ...
SPACER - DEANMNG ...eeiiiiiiiie ittt
ADAPTER - DIATE ...
WASHER - 3/8” X 27 ..ttt bbb
LOCK WASHER - 3/87 ...ttt
BOLT - 3/8" - 16 x 1-1/2" (use 35 ft Ib. or torque) ..........ccccvvveveeeereiicinne,
SPINDLE ...ttt
SPACER - SPINAIE .....eeeiiieeii ittt e e e e e e
BLADE — 15 -1/2"(AHRMA44) ...t
BLADE - 17" (AHRMA8) .....eiiiiii et
BOLT - 3/8"-16 x 3/4” (use 15 ft Ib. of torque).......cccoecvvvveiviiiie e
FITTING - IUDFICALION. ... .euiiiiiiiee e
SHIELD - DEAING ...eeiiiiiiiiie ettt



INDEX




INDEX

OCO~NOOOUITR_,WNEM

n

PART NO.
C37313
C25687
C25689
187-1036
C28977
C26405
132-310
C28976
C25620
113-447
131-930
195-525
131-938
195-541
131-1352
113-252
C26958
C10821
195-533
C10898
C27731
138-106
C27730
C37317
C12251
111-366
195-105
C14482
111-371
C14768
C37316
C37063

AHRM60 ROTARY MOWER

DECK, BELTS AND DECK COVERS

DESCRIPTION

DECK - mower 60" (1520MM).......ccccuuririeeeeeiiiiiiiieeeeeeesssinnreereeaeeenans
BELT - SPINAIE ArIVE ...t
GUARD - deCK DEIL.....cciiiiiieiiiiiee e
SCREW - 1/4" - 20 x 1/2" self-tapping .....ccccvveereeeeeiiiiiieeeee e e
ROLLER - 2-1/2" X 7" (63.5 X 177.8 MM)...ccviiiiiiiiieeeiiieee e
SHAFT = TOHET e
PIN - cotter 1/8” X 1" (3.17 X 25.4MM) ...cceviiiiieiiiiiieeeiiee e
ROLLER - 2-1/2" x 2-3/8" (63.5 x 60.32 MM) rear........cccccccecvveeeenne
SPACER - SIEBVE ...ttt
BOLT - 1/2" = 13 X 3" NEX teuvviiie ittt
NUT - 10ck 1/2" heX flange ......cooiiiiiiiiiieieeiieeeee e
WASHER - 3/87 ...ttt
NUT - 3/8" - 16 flange 10CK .......cccoiiiiiiiiiiie e
WASHER = 5/8” ...ttt
NUT = 3/8" = 16 IOCK ... .eueiiiiiiiiie ittt
BOLT - 3/8" - 168" X 3-3/4” ...ttt
LINK - MOWET lIift 8” ...t
PIN = ClEVIS ..ot
WASHER = 1727 ..ot
PIN - retaining, SPECIal..........uuiiiiiiiieiiiiie e
SPACER - SIBBVE ...
PIN = 10l B/L6” X 2-1/2" oottt
WHEEL - @nti-SCaAlP ....evviiiiiiaiie et
ARM = HIBT i
PULLEY = 0dIEF ittt
BOLT - 3/8" = 16 X L-1/4" ...ttt
WASHER = 1/27 .ot
SPRING . ....ooiiiiie et
BOLT = 3/87 = 16X 17 ..ttt ettt
SPACER ...ttt araaa e
COVER = DEIt vt
BELT - dFVE oottt e e e



INDEX

|
!
]
! ~
|
@ ' -
G >
@\ g Al g .
o R B !
! - 7 S NI R
v I T st }
o (>
v 4 = ) ///’\\\
[ g L ) Y
(:) -\l i ot . g
[ ‘
|
'
) )



INDEX

Looo\umm.bool\)l—\m

WWWNDNNNNNNNNNRPRPRPRPRPEPRPRPRRPRPRRRE
NPFPOOO~NOUITRAWNREPOOO~NOOUIA,WNEO

PART NO.
C31393
113-268
131-1216
113-206
C31394
C25781
C25642
C28972
C25643
126-16
C25644
C25645
131-1331
111-371
131-938
123-101
C25543
C25829
C25688
195-520
129-102
131-176
C25627
C25632
C25635
C40722
C40955
C16516
C28971
C10810
C25541
219-20

AHRM60 ROTARY MOWER

PULLEYS, BLADES AND SPINDLES

DESCRIPTION

BRACKET - belt adjusting, deCk ...........cccceiiiiiiiiiiiiiieiee e
SPROCKET - SpIiNdle driVe .......ccooiiiiiiiiiiee e
WASHER - belt retaining, special ..........cccccoiiiiiiiiiiiiiiniiiieee e
WASHER. ...ttt
SPACER - SPINAIE.....ooiiiiiie e
KEY - Woodruff #9 3/16” X 3/4” .....cooiiieiiee et
KEY = SQUAIE ....coiiitiiiieie ettt ettt e e s e e e aanan s
PULLEY = AV ..eeiiiieiiiie ettt
NUT - 10CK 3/4” NEX ..ttt
BOLT - 3/8" - 16 X 1" CAITIAQE ....coceeeieeeeeee e e e eeiieeeee e e e s e e eeieeee e e e e e e
NUT - 3/8”" flange 10CK .....uvveeeieee e
BOLT - 5/16” - 18 X 4" NEX cecuveeeiiiiieiiiieeiee et et stee e
SHIELD - DEAIING ....eeiiiiiiiiiie it
SPACER - SIBBVE ...ttt
SPRING - COMPIESSION......oiiiiiiiiieiee et e e e e
WASHER - .312" 1.D. X .88" O.D ...ttt
NUT = 5/16” NEX.cttiiiiiieiiee ettt ettt be e sane e
NUT - 10CK 5/16” NEX ..veveivieiiiieriiee ettt
SPINDLE - CENEI ....outiiiiiiiiiiiic e
SPINDLE - R.H oo
SPINDLE - LiH e
HOUSING - center SpiNdI€...........coccvvvieeieee i criveeee e e e
HOUSING - outward Spindle...........coooiiiiiiiiiiiie e
RING - FELAINING ...eeeeiiiiiieeiiiee e
BEARING - SPINAIE ...
SPACER - spindle Bearing.........ccccooiiiiiiiieeeee e
SPACER - SPINAIE....coiiiiiiiie et
FITTING - IUDFICALION......ceeiiiiiieiiiieie ettt



INDEX



INDEX

©Coo~NOOThr,WNEM

WWWWNNNNNNNNNNNRPRPRPRPRPREPRPRERPRERRE
WNPFPOOWO~NOUPRA,WNNRPOOO~NOOOUIAAWNEO

m

PART NO.
C37321
111-371
C26389
131-938
C20005
C10482
138-96
C15935
111-132
193-29
131-911
C26384
141-54
132-321
195-525
132-310
C25682
C25683
113-447
131-930
C31399
C26403
C26402
C16573
111-366
131-1352
C24182
C19502
C26033
195-533
C10898
C26385
C10821
C10883

AHRM60 ROTARY MOWER

AXLE AND MOUNTING BRACKETS

DESCRIPTION
AXLE -rear ....cccccocvvvvviiiiiiiiinenene,
BOLT - carriage 3/8"-16 x 1"......

BELL CRANK ......cocciieiieeeen,

NUT - 3/8” - 16 hex flange lock.....
PIN - 1ocking .....cccoooviiiiniiiiiinen,
SPRING - tension........ccccccoeeuueee.
PIN - 10l oo,
BRACKET - height adjust.............
BOLT - carriage 5/16” - 18 x 3/4".
LOCK WASHER - 5/16" ...............
NUT - 5/16” - 18 flange lock.........
LINK - rock arm .......ccococeeeevinennenns
PIN - clevis 3/8"........cccvcvveeeninnen.
PIN - cotter 3/32” X 1".....cccovuveennne
WASHER - 3/8”.....coooiiiiiiiiiienns
PIN - cotter /8" X 1".......cccvvvveenn...
WHEEL - height adjust.................
SPACER - sleeve.......cccccccovnnnneee.
BOLT - 1/2"-13 x 3-1/2"..............
NUT - lock 1/2” - 13 hex flange....
BRACKET - front mounting..........
LINK - tow R.H. (shown) ..............
LINK-tow L.H..oooiiiiiiiiiiiieee,
SPACER - sleeve........ccccccuuveenen.
BOLT - carriage 3/8” - 16 x 1-1/4”
NUT - lock 3/8” - 16 hex flange ....
BUSHING - flange........cccevevunnen.
BOLT - “J" e

PIN - adjust .......oooviiiieiiieeenn,

WASHER - 1/2" ..o

PIN - safety .......ccooviieeiiiii
LINK - leveler .......cccoeeeeeeeeiieennnnnnn.
PIN - CIEVIS ...uvvviiiiiriiiiiann
PIN - safety ........cccccvvveeeee i,






INDEX

©CoOoO~NOOOUITA,WNREREM

WWWWWWNNNNNNNNNNNNNRPRPRPERPRPRPERPRRRERERE
OPRPWONRPOOONOUORARDNWWNROOOONOURNWNRERRERO

m

AHSB48 and DHSB48 SNOW BLOWER

AUGER HOUSING, CHUTE CONTROL AND LIFT ASSEMBLY

PART NO. DESCRIPTION REQ'D
C31900 HOUSING - @QUOET 487 ....eeeie ittt ettt ettt e e ettt e e et e e e s snbae e e s snbaeeesabreeaeane 1
C44270 HOUSING — auger 48" (DHSBAB) ......ccuueiieiiiiiee ittt ettt sbeee e 1
C17776 BLADE - SNOW DIOWET .....eiiiiiiiie ettt ettt st e e st e e e s snbeeeeeanes 1
C29877 SCREW - Chain @0JUST ....ccoi it e e e e e e e e s e ee e e e e s 1
C10898 PIN = SAIELY ...ttt 2
129-163 NUT = 3/8” = 24 IOCK ... uveeeiiieiie e ittt et s e e e e e e et e e e e nntae e e e enbeeeeeees 2
C42161 BRACKET = MOUNTING ..tttiieiiiiieesiiiee ettt e e st e e s sttee e s sstbeeeessstaeeessstaeeessnnaeeessne 1
C44296 BRACKET — mounting (DHSBA48) .......ccuuviiiiiiiie ettt siaee e 1
131-938 NUT = 3/8" NC NEX ZP ..ottt ettt et e e e nnabe e e e nees 4
132-300 PIN = COLEN 1/8” X 7/8 ..ottt ettt ettt e e et e e st e e e e 1
111-340 BOLT - 3/8" - 16 X 3/4" CAITIATE ... .vveeeeiirieeeeiiiieeeitieeeeastteeeesstteeeesssteeeessnbeeeessseeeessnes 4
131-1182 AL I (o Tox G I USRS 2
C15248 CHUTE ..ttt e et e e e st e e e s sbbe e e e s sabe e e e s snbeeeeeanbeee e e 1
C34713 CHUTE (DHSBA8) ....coiiiitiiiei ittt ettt sttt e et e e snbbee e e snnaeee s 1
C16940 DEFLECTOR ..ttt ettt ettt ettt e st e e e ekt e e e e nab e e e e nnbae e e e nees 1
113-1 BOLT - 1/4" X L/2" NC REX ZP ...ttt 2
131-1102 NUT = 10CK L/4” NC NEX ZP ..eeeeeiiiiee ettt ettt et eaa e e stae e e 2
111-340 BOLT - 3/8" X 3/4” NC CAITIAGE .. eeeeeiitreeeeiitiee ettt ettt e e 2
C28263 WASHER - dished 25/64 X 1" O.D .....uuuiiiiiiiie et see e tae et 2
C22774 WINGNUT - deflector I0CKING..........uuiiiiiiiiiie e 2
C15334 BRACKET - chute hold OWN.........uviiiiiiiiic et e e 3
111-132 BOLT - 5/1 6" X 3/4” NC CAITIAGE ..eeeeiiurieeeeiiieeeeiiiieeeeesiteeeesstaeeessteeeessnieeeessssneeaeaas UAR
C31995 ARM = it e e e e nees 1
C44500 ARM — lift (DHSBAB) .....eeiiiiiiie ettt ettt st bee e s ntae e e e ntae e e e enees 1
131-911 NUT - 5/16" NC heX ZP flange ......ccooiiiiiiiiiiie et UAR
132-332 PIN = COLEIr 3/327 X L-1/27 ...ttt 1
C24644 CRANK = CHULB ...t e e e et e e e st e e e staeeeesnrbeeans 1
C44278 CRANK — ChUute (DHSBAB8) ......evvieiiiiieie ettt ettt ettt et e e sarae e snnaea s 1
C24643 ROD - ChULE, CONLION ... .ot e e e e e e e e e e e eeenes 1
C34694 ROD - chute, control (DHSBA8) ........uuiiiiiiiiieiet e 1
C24640 COIL - ChULE CONLIOL ... a e 1
195-2134 WASHER - 1-3/16" X 2-1/4" ZP ...veee ettt 2
195-541 WASHER = 217327 X L1-5/16 ..ocoiieiiieiiiiie ettt sttt 1
C17775 SKID = SN0 ...t e e arae e e 2
113-412 BOLT - 1/2" X 1 - 3/4” NC NEX ettt ettt 2
195-534 WASHER = 1/27 ..ottt e e e nb e ees 4
C25580 SIS o 1 LT oo ) PSSR 2
195-533 WASHER — 2" (DHSB8) .....ceiiiiiiiie ittt 2
C44302 GRIP — Handle (DHSBA8).........cociiiiiii ettt see et a e e e sarae e snnaea s 1
131-1352 NUL — 3/8” FlaNGE LOCK ... ettt 1

C34715 HANDLE — Crank (DHSBA8).........uuiiiiiiiiiieiiiie ettt 1



o
L
[a
=



INDEX

Py}

RPOOWOOO~NOOUITRA,WNEM

B

13
14
15
16
17
18
19
20

n

PART NO.

c28277
C28817
111-132
121-226
131-911
C28209
138-81
113-206
195-522
131-938
C18183
C28982
C28984
C28983
138-138
NSS
C42157
C31953
C25853
C25840
C28971
C25841

AHSB48 SNOW BLOWER

AUGER AND DRIVE SHAFT

DESCRIPTION REQ'D
[ I NN ] i I I R PRPPPR 4
BEARING ...ttt ettt e e et e e et e e et e e e et e e e n e e e e b e e e erees 2
BOLT - 5/16" X 3/4" NC ZP CAITIAGE ....vvveeeeiiiiieeeiiieeeeintieeeesstieeeessiieeeesssseesssnsneeesses 4
BOLT - 3/8" x 1" NC hex (use lock sealant on threads) flange lock . . . .................. 2
NUT - 5/16" NC hex ZP flang@ I0CK ......ccceeiiiiiiiiiiieee e 4
12T Y @ s =l I o 1= Y- 15T o o OSSR 1
PIN = 1Ol 5/327 X L-L/27 .ottt ettt et e e e e et be e e e e e e e e e ns 1
BOLT = 3/87 = LBX3/A” ....eeee ettt ettt ettt e e e e tae e e e naae e e e enees 4
WASHER - SPACET 3/8” ...ttt UAR
NUT - 3/8" - 16 flaNGE I0CK ....eeieiiiiie ettt 4
CHAIN - auger drive 75 pitches #40 roller Chain ...........ccccoiiiiieeeee 1
LINK - CONNECHNG HA0 ....eeieeiieiiieiiet ettt e e e e beeee e e e e e e aanes 1
LINK = TOHEE HAD....cci ettt sttt e st e et e e st e e s nnnneee s 2
LINK = OffSEE A0 ...ttt ettt e et e e e et e e e s snreee e 2
PIN = 1O /47 = L-0127 oottt ettt s a e e et e e e e nnaae e e ensees 1
COLLAR - locking (included With it€mM 2) .......ccooiiiiiiieiie e 2
SHAFRT = AFVE ittt e ettt e et e e s s abbe e e e s abbeeeessrbeeen e 1
PULLEY - drive Shaft..........cooiiiiiiiiie et 1
AUGER - 487 ...ttt ettt r e e e e e e 1
SLEEVE - DEAING ...cciiiiiiiiiie e 2
BEARING = QUJET ..cviieiie ittt ettt e e st e e s st e e s snnaeeeesnsaaeeesnnneeean 2
YV I 11 ] o I PRSP R 2



J
INDEX

INDEX



INDEX
REF. PART NO.
1 C36963
1 C36961
C43677
1 C46234
C43748
2 C37335
2 C42172
3 113-208
4 131-1352
5 218-5137
6 218-5105
7 C37065
7 C37066
8 113-102
9 131-911
10 C37348
11 C37349
11 C37350
12 C37350
12 C42445
13 218-485
14 218-483
15 C37187
16 C37188
17 C41044
18 C33404
19 C40642
20 C40641
21 83-56
INDEX
1 C36963
2 C40804
3 C40805
4 C40806
5 C40807
6 C40808
7 C40809
8 C40810
9 C40811
10 C40812
11 C40813
12 C40814
13 C40815
14 C40816
15 C40817
16 C40818
17 C40819
18 C40820
19 C40821
20 C40822

21 C40823

AHRM44 AND AHRM48 ROTARY MOWER

HYDRAULIC SYSTEM

DESCRIPTION REQ'D
MOTOR — Webster (repairsS BEIOW)........uuviiiiiiiiiiiiiie e 1
MOTOR — Barnes (Name 0on tag 0N MOLOK) .....c.uvvieeieeeeiiiiinieeee e e e e e seieneeer e e e e e s enneees 1
SEAL, SHAFT — BarneSs MOLOK ......coiiiiiiiiiiiiiiiiee et 1
MOTOR — Ultra (Name on top of MOtOr) .......cccuvviiiiiee e 1
SEAL, SHAFT — URIa MOTOT ....cvvviiiiiieeiieiieee et e e e e e eeeaans 1
BRACKET - mounting (AHRMAB) .......ouiiiiiiiiiie ittt 1
BRACKET - mounting (AHRMA4) .......ccuuiiiiiiiee ettt 2
BOLT = 3/87 = 16 X L7 . teiee ettt ettt ettt et stae e e e sntaa e e e sntaa e e e antae e e e anbeeeeennes 2
NUT - 3/8" - 16 flange 10CK .......coiiiieee e 2
FITTING - 7/8" - 14, 45° €IDOW........oeiiiiiiiiii et 2
FITTING - 9/16" - 18, 90° €IDOW.....ciiiiiiiieiiiiiiee ittt 1
PULLEY - 4-1/2" (AHRMA48) inCludes SEt SCrEWS ........cccoecviiiiiiieeeeeiciiiieee e e e e 1
PULLEY - 5" (AHRMA44) inCludes SEt SCrEWS......uuvviiieeeiiiiiiieeieeee e e sssinieeeeeee e e s nneneeens 1
BOLT = 5/167 = 18 X /A .ottt ettt ettt ettt e e st e e e s sabeeeeeane 4
NUT - 5/16" - 18 flange 10CK .......ccov it 4
[ (@ 1S o= 1Y o [ - V] o [P PEER 1
HOSE - return (AHRMAS) .....ooiiiiii ettt 1
HOSE - return (AHRMAZ) ... 1
HOSE - supply (AHRMASB) ..ottt a et 1
HOSE - sUpply (AHRMAA) ..ottt 1
FITTING - 90° €IDOW, 718" = 14 ....ceeeie e ittt e e srbae e e s snbaeeeeanes 2
FITTING - 90° €IDOW, 9/16” - 18.....ueiieiiiiieeeiiiiee et e e etiee et e e sttee e s srbee e e s snbeeeeeanes 1
COUPLING - qUICK, MAIE 7/8”....cee ittt 1
COUPLING - qUICK, TEMAIE 7/8....ccee ettt 1
COUPLING - quick, female /16" .........ccceeeeeeee et e e e e e 1
[ O o 11 ] U PRP TP 1
L I 1o 11 ] PRSP 1
L7 2 o 11 ] SRR 1
SCREW - SEE /16" = 18 ..eiiiiiiiii ettt sttt e e e et e e e s stae e e e stae e e e s nrraaaeans 2

HYDRAULIC MOTOR
for AHRM44, AHRM48, AHRM60, AHSB48

MOTOR - RYAIAULC ..ceeeeee e e e s e e e e s e anneees 1
BODY - MOtOr, driVE €N ......oeiiiiiiiie it sneeee s 1
PIN = QOWEL ..ttt e e st e e e s st e e e s sabeeeessnraeeeeas 2
PLATE = WEA ...eeeiiiieiiiiieieeeeeeeeeeeeeeee ettt ettt ettt et ee e e eeeeeeeneneeeeeeeennennenennnnnnnnes 1
RING - FEEAINET ...eiiiiiiiie ettt ettt e st e e s bre e e e aneee 1
WASHER = 5/187....c ittt et st e e st e e snbaee e et 4
WASHER = 3/87 ...ttt sttt e e e st a e e st e e e e stae e e e araaeaean 4
SCREW - s0Cket head 5/16” = 18 .......ccccuiiieiiiiieeceiiee et e 4
SCREW - S0CKEt head 3/8" = 16 .....ueveeiiiiiiieiciiie ettt 4
BEARING . ...ce i ittt ettt ettt e e st e e e st e e e s atbe e e e e snba e e e e sntaeeeeatreeeearreeaeans 4
] = I 1 oo PP PRTPPPPRPTN 2
PLATE = AT i iittiiee e ittt ettt e sttt e e e sttt e e e st e e e s bt e e e s atbeeaesasbeeeessntaeeeeanraeaeaas 1
SEAL = Ol ettt e e e arae s 1
ST = AN I o =T FO PRSP 1
SHAFT AND GEAR - AFHVEN ...eiiiiiiiiie ettt 1
KEY = SQUAIE ...ttt ettt e e e et s e e e e e e e et e e e e e e e ee s 1
COVER = TBA ...ttt ettt e e e e e e e e e s e snbrrr e e e e e e e e aanas 1
PLUG - small (NOt SNOWN)......ouviiiiiiiiiie it 2
CARTRIDGE - ChECK ... .viiiiiiiiee ettt a e 1
PLUG - 1arge (NOt SNOWN) ....ccoiiiiiiiiiiiiee ittt 1
SHAFT AND GEAR - AlHVE ...eviiieiiiiiie it see e eee e etea e sitae e et e e s enbae e e s nnneas 1






INDEX

©Coo~NOOTr,WNEM

NNNNNNNRPRRERRRERRR R
OCURWNROOONOUAWNRO

m

PART NO.
C37066
C36963
C37478
113-208
131-1352
218-5137
218-5105
113-102
131-911
113-207
131-1181
218-483
218-485
C37407 *
C33218
C37394
C37395
C37396
C33404
C32213
C37187
C37188
C41044
C40641
C40642
83-56

AHRM60 ROTARY MOWER

HYDRAULIC SYSTEM

DESCRIPTION

PULLEY - 5" (inClUdES SEt SCIEWS) ...vvevveeeieiiiiiiieiee e e e siivrreeeeee e e
MOTOR - hydraulic (repairs page 21).....cccccveeevivicveneieeeeeiesnvenneeeens
SUPPORT = MOTOE ..eiiiiiiiiieiiiiieeee et
BOLT - 3/8" - 16 X 1-1/4" ..ottt
NUT = 3/87 =16 .ottt ettt e e e enrae e enees
FITTING - 7/8" - 14, 45° €lDOW........ooeeviiiiieeiiiee e
FITTING - 9/16" - 18, 90° €IDOW.....coeiieiiieeiiiiii e
BOLT = 5/167-18 X /4" ..oeee ettt ste et naee e
NUT - 5/16” - 18 flange 10CK ........cooiuuieiiiiieii e,
BOLT = 3/8" = 16 X 17 .ottt
NUT = 3/8" = 16 IOCK.....eueiiiiiiiiiiiiiiiie et
FITTING - 9/16" - 18, 90° €IDOW.....coeviiiiiieiiiiiie e
FITTING - 7/8”" - 14, 90° €lDOW.......eeviiiiiiiiiiiiie et
TUBE - hydrauliC ..........uvveiieeeieiiiieeee e
CLIP - retaining, tube to base .......ccccccovvvviiieeeie e
HOSE - CaSE AraliN ....ccoeiiiiiiiiieee e
L (O 1] R €= U o P
HOSE - SUPPIY oottt
PLUG = QUSE .ttt e e
CLIP - retaining, hose to tUbe .........coooiiiiiiiii e
COUPLING - quick, Male 7/8”.......couiiiiiiiiiiiieiieaeee e
COUPLING - quick, female 7/8"........cccoooiiiiiieiieee e
COUPLING - quick, female 9/16"..........cccciiieeeeeeee e
CAP - dUSE ..o
PLUG = AUSE .ttt
SCREW - SEE5/16" - 18 ..coiiiiiiiie ittt

* Use C45224 Hose Kit to prevent hoses from contacting the rear tire.



o
L
[a
=



INDEX

©Coo~NOOTr,WNEM

WWWWNNNNNNNNNNRPRPRPRPREPRPRERPRRRE
WNPFRPOOO~NODUA,WNREPOOO~NOOUIA,WNEO

m

PART NO.
C42160
C33268
178-858
C42159
C36963
113-208
131-1352
218-5107
218-5105
C42183
C42182
C42184
C42180
C42181
C33218
113-3
129-101
192-19
141-54
136-159
C37187
C37188
C27714
C33404
C40641
C40642
218-485
218-483
C42193
C40818
C29581
113-206
131-938

AHSB48 SNOWBLOWER

HYDRAULIC SYSTEM

DESCRIPTION

COUPLING - hydraulic MOtOr.......cccceeeviiiiiiiiiiee e
INSERT - COUPIING .eeieeeeee e e e
SCREW -8et 5/16” - 18 X 3/8” ....eveiiiiiiiiei et

MOUNT - hydrauliC MOtOX ........ccoiiiiiiiiiiee e e

MOTOR - hydraulic (repairs page 21)......ccccocveeeeiieeeeiiiieeeesiieeeeanes

BOLT - 3/8" = 16 X 1-1/4" ...ttt et

NUT = 10CK 3/8” = L16....uivieeeiiiiee ettt

FITTING = 90° 718" = 14 ..ottt e nntaee e

FITTING - 90° 9/16" - 18 ...ciiveieeeciiiie e ciiie e ciieee e ssivee e e sitre e e s sntaee e anes

HOSE - SUPPIY ettt e e e e s snnrreee e e e

HOSE - TELUIM L. s

HOSE - CASE AraiN ..ccocuvviieiiiiiie ettt et e e snbaee e anes

HANGER - NOSE, FEAN ...cceiiiiiei it

HANGER - hoSe, frONt.......ccuviiiiiiiiii e

(O I | = 11 = 1] 11 T [ S

BOLT - 1/47 = 20 X 3/A" ..ottt

NUT = 2747 220 ..ottt erre e e

LOCKWASHER - 1/4" ..ottt

PIN - Clevis 3/8" X 1.06"........uuviiiiiiieeiiiieecsiiee e sen e

PIN - RAIF, COMEN ...t

COUPLER - quIck, Male 7/8 ......ccouiiiiiiiiiiiiee e

COUPLER - quick, female 7/8" ..........coccciiieeeeeee i

COUPLER - quick, female 9/16" ..........cccoveeeeeeeiiiiiiieeeeee e

PLUG = AUSE .ttt ettt e et e et ee e nnreee e e

CAP - dUST ..

PLUG = QUSE .ttt ettt e e e e

FITTING = 90° 78" = 14 ...ooeeiiieee ettt e

FITTING - 90° 9/16" - 18 ...ciiviie e et ctiee e et et e et e e sraee e

SUPPORT - heat exchanger RH ...

KEY - SQUAIE, PUMID ..euitirirreinieretunnininrarnrnennnsnsnsassenssenensns s

KEY - 3/16” square x 1", drive shaft.........ccccccnniiiiiiiiiiiiieeee,

BOLT = 3/8" = 168 X /4" ..ottt

NUT - 3/8" 16 flange [0CK .......ccooiiiiiiiiiee e



INDEX

A DANGER

(4)
A WARNING

A WARNING

r

SPINNING BLADE

XEEP CLEAR
CONTACT CAN INJURE

FLYING DEBRIS
OPERATE MOWER ONLY
WITH DISCHARGE CHUTE
GUARD/COVER OR COMPLETE

| |
—

Q@

NO STEP

ROTATING AUGER
TO AVOID SEVERE INJURY,
KEEP HANDS OUT OF AUGER AND DISCHARGE
CHUTE WHILE ENGINE IS RUNNING

GRASS CATCHER IN PLACE.
DEBRIS MAY CAUSE INJURY

@

CORRECT BLADE ALIGNMENT

BLADE ALIGNMENT AND BELT TENSION
/D TIGHTEN THIS NUT AGAINST WASHER AND SPACER

2 LOOSEN FOUR SPINDLE HOUSING MOUNTING NUTS ON THE UNDERSIDE
OF THE MOWER FOR FREE SLIDING MOVEMENT OF ASS'Y.

3) ALIGN BLADES SUCH THAT ADJACENT BLADES ARE PERPENDICULAR TO
EACH OTHER AS SHOWN IN BLADE ALIGNMENT DIAGRAM.

4) ADJUST THESE NUTS TO OBTAIN A GAP BETWEEN HEAD OF BOLT AND
BRACKET. AS SHOWN.

5) GAP WIOTH TO BE EQUAL TO THICKNESS OF TRACTOR IGNITION KEY, USE
KEY AS A GAGE.

61 TIGHTEN FOUR SPINDLE HOUSING MOUNTING NUTS SECURELY.

0

)

THE CORRECT BELT TENSION IS OBTAINED BY SPRING
LENGTH "A” TO BE APPROX. 5.25 IN. INSIDE LOOPS. POSITION
ADJUSTABLE IDLER TO PROVIDE PROPER TENSION.

A SPINDLE
/\\
~ (\ )~ ADJUSTABLE
A — IDLER

SPINDLE - | ) SPINDLE
=S N Nl
y 7 ) / )
@// /\/{ N NS

1 \

L

y
IDLER PULLEY
(TAKE-UP)

BELT INSTALLATION

COMMERCIAL

o
c
S
2
z
©
z
m
o
x
S

CUTTING HEIGHT

1
L




INDEX

OCoO~NOOOUITR_,WNEM

n

PART NO.
C42109
C12519
321-6210
C31086
C31087
321-4199
C31409
321-6263
C31989

ROTARY MOWER, SNOW BLOWER

DECALS
DESCRIPTION REQ'D
DECAL - mower belt (AHRMA48, AHRMA4).......ccciiiiiiiie ettt 1
DECAL - “NO STEP” (AHRM44, AHRM48, AHRMGB0) .......ccvvveiiiiiieeiiiiee e 2
DECAL - cutting height (AHRM44, AHRM48, AHRMB0) ........cccoicuiieiiiiiieeiiiieee e 1
DECAL - flying debris (AHRM48, AHRMA44) .......ocouviiiiiiiiie e 1
DECAL - spinning blade (AHRM44, AHRM48, AHRMG60) .........cccoevvuvrinereeeeniiiinnnn, 1
DECAL - auger warning (AHSBA8) .......coovvieiiiiiiiiieee e s 1
DECAL - spindle drive belt (AHRMB0)...........oiiiiiiiiiiiiie e 2
DECAL - “commercial” (AHRMB0) ..........ceiiiiiiiiiiiiiiee ettt 1
DECAL - “INGersoll” (AHSBAB)......cc.uoiiiiie ittt ettt snbe e saeee e 1



